
EPA/600/R-01/033 
June 2001 

Treatment of Arsenic Residuals from 
Drinking Water Removal Processes 

by


Michael J. MacPhee

Gail E. Charles


David A. Cornwell


Environmental Engineering & Technology, Inc.

Newport News, VA 23606


Contract No. 8C-R613-NTSA


Project Officer


Thomas J. Sorg

Water Supply and Water Resources Division


National Risk Management Research Laboratory

Cincinnati, OH 45268


National Risk Management Research Laboratory

Office of Research and Development


U.S. Environmental Protection Agency

Cincinnati, OH 45268




Disclaimer 

The information in this document has been funded by the United States Environmental 
Protection Agency (EPA) under Contract No. 8C-R613-NTSA to Environmental Engineering 
[...]
Concentrate 

Concentrate 

Composite of ion exchange regenerant waste 
streams (brine, rinse, backwash) 

Composite of ion exchange regenerant waste 
streams (brine, rinse, backwash) 

*Sample was generated at EE&T, all other samples were generated by full-scale WTPs. 

6 



RAW WATER 
SOURCE 

SULFURIC ACID 

RAW WATER 
RINSE WATER SOURCE 

WASTEWATER: 
SPENT 

SPENT BACKWASH 

REGENERANT 

BACKWASH/RINSE 

ANION 
EXCHANGE 

RESIN 

OXIDIZING 
PRE-FILTER 

BACKWASH/RINSE 

SPENT REGENERANT SODIUM SPENT REGENERANT 
HYDROXIDE (BRINE) 

PRODUCT/TREATED 
PRODUCT WATER WATER 

BACKWASH 
WATER 

WASTEWATER: 

SODIUM SPENT ACID
 
HYDROXIDE REGENERANT BRINE SOLUTION
 
SOLUTION SPENT RINSE
 

Figure 2-2. Schematic of ion exchange and activated alumina adsorption processes with regeneration 

ACTIVATED 
ALUMINA 

CHLORINE 

regenerant stream tested in this study was generated using 
the same procedure as for full-scale regeneration, but it was 
accomplished in the bench-scale contactor column. The 
procedure used for regeneration is described in the following 
paragraphs.  Regeneration of activated alumina includes the 
following sequence—backwashing, caustic soda 
regeneration, and final rinse for removal of the caustic 
regenerant solution. The waste product from each 
regeneration step is typically combined into a common 
waste product for disposal. 

The activated alumina (AA) regenerant used for testing was 
generated at EE&T’s process laboratory using a spent AA 
media from a full-scale water treatment plant that removes 
arsenic from drinking water. The procedure used for the 
bench-scale regeneration of the AA media included the 
following steps: 

1. Load AA media into the bench-scale test column 
2.	 Backwash media with 2.5 bed volumes (BV) of tap 

water 
3. Flush media with 3 BV of 4 percent caustic soda 
4. Rinse media with 10 BV of tap water 

5.	 Combine all three regenerant streams into a 
composite sample 

6. Adjust pH of sample to 7.0 using sulfuric acid 

This procedure was used to collect enough AA regenerant to 
perform precipitation testing. 

2.2.3 Membrane Filtration 
Membrane treatment processes generate two streams—a 
permeate (product water) and a concentrate (waste stream). 
The two membrane treatment system concentrate streams 
evaluated in this study were generated by reverse osmosis 
(RO) and nanofiltration (NF). Reverse osmosis and 
nanofiltration remove contaminants in the ionic and 
molecular size ranges from drinking water. Reverse 
osmosis is mainly used to remove salts from brackish water 
or sea water, and nanofiltration is used for softening fresh 
waters and for removal of disinfection byproduct precursors. 
Both processes, however, can be used for removal of trace 
inorganic contaminants. A process schematic for a typical 
membrane water treatment system is shown in Figure 2-3. 
Concentrate streams collected from two full-scale RO plants 

7
 



and two full-scale nanofiltration drinking water treatment 
facilities were used in this study. 

Membrane concentrate samples (both RO and NF) were 
spiked with arsenic before conducting laboratory removal 
tests because they contained such low concentrations of 
the metal. Arsenic in the NF concentrates was measured at 
0.005 to 0.013 mg/L, while arsenic levels were below the 
detection limit in RO samples. 

Actual pilot data generated by EE&T during the preliminary 
design phase at RO(A) were examined to determine the 
concentration factor (from feed water to concentrate stream) 
for arsenic and other constituents. That factor was 5. A 
more conservative factor of 10 was applied, consistent with 
concentration factors for different membrane system 
recoveries described by Mickley et al. (1993) and tabulated 
in Table 2-2.  Based on a brackish RO system recovery of 
85 percent (which was documented in EE&T pilot work), a 
concentration factor of 5 to 10 would apply. Assuming a 
source water arsenic concentration of 0.05 mg/L (the 
arsenic MCL established in 1975), and applying a 
concentration factor of 10, a spike dose of 0.5 mg/L was 
selected for both RO concentrate streams. 

Table 2-2. Concentration factors for different 
membrane system recoveries 

Recovery Concentration 
(percent) factor 

50 2.0 

60 2.5 

70 3.33 

80 5.0 

90 10.0 
Source: Mickley et al. 1993. 

Typical system recoveries associated with nanofiltration 
system range from 75 to 90 percent (Mickley et al. 1993). 
The same conservative concentration factor of 10 was 
therefore applied. Assuming a source water arsenic level of 
0.05 mg/L, a spike dose of 0.5 mg/L was used. 

Brandhuber and Amy (2000) reported comparable rejection 
of As (V) by RO and NF membranes (>90 percent) in short-
term (~4-hr) experiments, depending on experimental 
condition.  The authors also found that As (III) was more 
difficult to reject than As (V) and that rejection in RO and NF 
systems averaged 67 and 32 percent, respectively. The 
objective in this work was not to evaluate the effectiveness 
of membranes for arsenic removal, however, but rather to 
determine a reasonable concentration factor to use in 
spiking membrane concentrate samples with arsenic for 

testing.  Arsenic (V) was used in spiking work for this 
project. 

2.2.4 Iron-Manganese Removal System 
A process schematic for a typical iron-manganese filtration 
system is shown in Figure 2-3. Feed water is passed 
through a greensand media bed for removal of oxidized iron 
and manganese following oxidant addition. Periodic 
backwashing  of the greensand media is required to remove 
excess iron and manganese, as well as other particulate 
contaminants removed from the feed water. Backwashing 
is accomplished by reversing the flow of water through the 
filter bed to flush out particulates. The backwash waste 
contains elevated concentrations of Fe and Mn as well as 
other contaminants. 

The spent filter backwash residuals stream and spent filter 
backwash water/adsorption clarifier flush blend (SFBW/ACF) 
evaluated in this project were collected at facilities that also 
have a clarification step for removal of solids prior to 
filtration.  SFBW/ACF (B) was shipped from a water 
treatment plant in the Midwestern U.S. that removes iron, 
manganese, and arsenic from groundwater using aeration, 
chlorination, clarification using an adsorption clarifier, and 
granular media filtration. Two separate samples were 
collected at the plant—spent filter backwash water and 
clarifier flush water. A raw characterization was conducted 
for both residuals streams (Appendix A), after which the two 
samples were blended (1:1) to obtain a composite sample 
for arsenic removal testing. The adsorption clarifier flush 
and spent filter backwash water are blended similarly for 
subsequent treatment and disposal at the full-scale facility. 

2.3 Experimental Design 

Various precipitation and adsorption arsenic removal 
processes were evaluated for each of the following types of 
liquid and semi-liquid residuals streams: 

• Activated alumina (AA) regenerant 
• Ion exchange (Ion Ex) regenerant 
• Nanofiltration (NF) concentrate 
• Reverse osmosis (RO) concentrate 
•	 Spent filter backwash from Fe/Mn removal plant and 

adsorption clarifier flush from Fe/Mn removal plant 

Limited volumes of residuals shipped from remote plant sites 
allowed for a rough screening of all of the treatment options 
shown in Figure 2-4, but not a determination of optimal 
conditions in each case. 

Precipitation tests were conducted using two different 
coagulants, alum and ferric chloride. Sulfuric acid, lime, and 

8
 



FEED 
WATER 

HIGH PRESSURE 
FEED PUMP MEMBRANE 

FILTRATION 

OXIDANT 

FEED 
WATER 

FEED PUMP GREENSAND 
MEDIA FILTER 

	 BACKWASH/RINSE 
(SPENT WASTE WITH Fe AND Mn) 

FINISHED WATER 

BACKWASH/RINSE 
WATER 

Figure 2-3. Schematic of membrane and iron-manganese removal filtration process 

Arsenic  Res iduals  St ream Res idua ls  Treatment  Process Ana ly tes  

CONCENTRATE 

PRE-FILTRATION 

ACID/ANTISCALANT 
PRE-TREATMENT 

PERMEATE 

Ion Exchange Br ine 

AA Regeneran t  

RO Concent ra te  

NF Concent ra te  

SFBW f rom Fe  Remova l  P lan t  
and  B lend  o f  SFBW and  

Adsorpt ion Clar i f ier  F lush 

Precipitat ion 

Adsorpt ion 
Exchange  

Alum 

Ferr ic 

L iquid Fract ion 
A s  
F e  
A l  

Sol id Fract ion 
T C L P  A s  

Fe-Based Med ia  

AA Media  

An ion  Exchange  
Resin  

Modi f ied  A lumina 

pH Ad jus t  

Figure 2-4 . Summary of  arsenic  res iduals  t reatment  p lan 

9
 



Table 2-3. Liquid and semi-liquid residuals stream test matrix 
Analyses conducted on liquid fraction 

Treatment processes testedResiduals origin following treatment 

Activated alumina regenerant 

Ion exchange regenerant 

Nanofiltration concentrate 

Reverse osmosis concentrate 

Spent filter backwash water from Fe 
removal plant 

Blend of spent filter backwash water 
and adsorption clarifier flush from Fe 
removal plant 

FeCl3 precipitation 

Alum precipitation
 
FeCl3 precipitation
 
pH adjustment
 
Fe media adsorption
 
Activated alumina adsorption
 

Alum precipitation
 
FeCl3 precipitation
 
Fe media adsorption
 
Activated alumina adsorption
 
Modified alumina adsorption
 
Ion exchange
 

Alum precipitation
 
FeCl3 precipitation
 
pH adjustment
 
Fe media adsorption
 
Activated alumina adsorption
 

Gravity settling
 
Alum precipitation
 
FeCl3 precipitation
 
pH adjustment
 
Fe media adsorption
 
Activated alumina adsorption
 
Ion exchange
 

Gravity settling
 
Alum precipitation
 
FeCl3 precipitation
 
pH adjustment
 
Fe media adsorption
 
Activated alumina adsorption
 
Ion exchange
 

Total As and Fe
 

Total As and Al
 
Total As and Fe
 
Total As
 
Total As
 
Total As
 

Total As and Al
 
Total As and Fe
 
Total As
 
Total As
 
Total As
 
Total As
 

Total As and Al
 
Total As and Fe
 
Total As
 
Total As
 
Total As
 

Total As
 
Total As and Al
 
Total As and Fe
 
Total As
 
Total As
 
Total As
 
Total As
 

Total As
 
Total As and Al
 
Total As and Fe
 
Total As
 
Total As
 
Total As
 
Total As
 

sodium hydroxide were also used to adjust pH, when 
required. Two to four different types of adsorption 
media/exchange resins were evaluated for each untreated 
residuals stream (see Figure 2-4). The combination of 
treatment techniques used for individual waste samples was 
selected based on results of characterization tests which 
were used to identify potential interferences. For example, 
the effectiveness of ion exchange is reduced by common 
ions such as sulfate, which the resin sites prefer to arsenic 
(Ghurye et al. 1999). 

The general testing approach shown in Figure 2-4 was 
modified to eliminate some treatments for some waste 
streams as follows: 

1.	 Because sulfate levels were much greater than 250 
mg/L and TDS levels were much greater than 500 
mg/L, most wastes were not treated using ion 
exchange. 

2.	 Modified alumina media was provided near the end 
of the test program, so it could only be evaluated 
using the nanofiltration wastes. 

3.	 Only ferric chloride (FeCl3) precipitation tests were 
conducted on the activated alumina regenerant, 
because of its very high starting aluminum 
concentration. 

4.	 Gravity settling was added to the test matrix for the 
wastes containing relatively high concentrations of 
suspended solids. 

10
 



2.4 Test Methods and Materials	 (corresponding to an overflow rate of 0.25 gpm/ft2), samples 
were collected for analysis. 

All laboratory treatment tests were conducted on site at
 
EE&T’s process laboratory. The test matrix presented in Precipitation tests were performed using each of the nine
 

Table 2-3 shows treatments tested for each residuals liquid residuals samples collected. The chemicals used to 

sample, along with samples analyzed. precipitate arsenic from the liquid residuals included alum, 
ferric chloride, two polymers, and lime. Required pH 

2.4.1 Precipitation Tests adjustments were made with either sulfuric acid or sodium 

Precipitation tests were evaluated using a standard jar test. hydroxide.  Lime and sodium hydroxide were applied in a
 

The jar test system consisted of a Phipps and Bird six- single test. The coagulant dose range selected was based
 

paddle stirrer with 2-L square Gator jars. Untreated liquid on preliminary screening tests for each residuals sample.
 

residuals samples were dosed with treatment chemicals and Qualitative screening tests were conducted by applying
 

mixed for 1 min. The mixing intensity or velocity gradient various coagulant dosages to 200-mL beakers containing
 

was  300 sec-1.  The coagulant chemicals applied during each liquid residuals stream, mixing for about 30 sec, and
 

rapid mixing included alum or ferric chloride, sometimes observing floc formation and settling. The coagulant dose
 

along with pH adjustment chemical and/or polymer to aid ranges used for alum and ferric chloride precipitation tests
 

settling.  In some cases, only a pH adjustment chemical was are shown in Figure 2-5.
 

added.  Rapid mixing was followed by 30 min of flocculation,
 
during which the mixing intensity was tapered over the 30- When sufficient quantities (approximately 100-mL) of settled
 

min period (40-30-15 sec-1).	 solids were generated during precipitation testing conducted 
in 2-L Gator jars, the solids were separated from the 

Following flocculation, the mixer was turned off to allow for 
supernatant and used for TCLP analysis. Supernatant 

settling of particulate matter. After 10 min of settling samples were analyzed for arsenic and either iron or 
aluminum depending on the use of ferric chloride or alum. 

FeCl3 

AA Regenerant Alum 

Ion Ex (A) 

Ion Ex (B) 

S
a

m
p

le
 I

D
 RO (A) 

RO (B) 

NF (A) 

NF (B) 

SFBW (A) 

SFBW/ACF (B) 

0 25 50 75 100 125 150 175 200 

Coagulant dose (mg/L) 

Figure 2-5. Coagulant dosage ranges used in precipitation tests 

11
 



2.4.2 Adsorption Tests 
Four different adsorption/exchange media were used in 
testing: 

1. Iron-based adsorption media (Vertell 2000) 
2. Activated alumina (APYRON) 
3. Anion exchange resin (Ionac) 
4. Modified alumina (Solmetex) 

Table 2-4 shows some pertinent characteristics of the media 
and resins used in testing. 

Table 2-4. Arsenic removal media tested 

(Ghurye et al. 1999) on removal of arsenic and nitrate using 
ion exchange. The EBCT was also consistent with work 
conducted by Simms and Azizian (1997) on removal of 
arsenic by activated alumina. Those authors found that run 
length was linearly proportional to EBCT in the range of 3 to 
12 min using a 14 x 28 mesh AA sample, but preferred to 
operate in the 3- to 6-min EBCT range to minimize bed size 
and media quantities. 

In this project, EBCTs up to 6-min were evaluated for some 
residuals samples.  Samples were collected hourly over the 
6-hour test period and analyzed for total arsenic during all 
tests. The test set-up was the same for all media/resins. 

Media no. Media type Trade name Media properties 

1 Iron-based granular ferric hydroxide	 Vertell 2000 ---
Hawleys, UK 

2 Activated alumina	 APYRON Size = 0.3 to 1.4 mm
 
Aqua-Bind™ Modified AA UC <1.6
 

ES >0.6
 

3 Anion exchange resin Ionac ASBI P Strong base anion 
Chloride form 
Bead size = 0.3 to 1.2 mm 

4 Modified alumina Solmetex Corporation Size = 0.85 to 1.70 mm 
Metall:X 

The iron-based media, Vertell 2000, was an early variant of 
a granular ferric hydroxide media produced by Hawleys of 
the UK. Severn Trent Water in the UK evaluated this media 
and the granular ferric hydroxide media GEH, produced by 
GEH Wasserchemic Gmb/H&Co. of Germany. Treatment at 
the first UK arsenic treatment plant, commissioned in 1999, 
consists of adsorption onto GEH followed by disinfection. 
Prior to design of that facility, exhaustive pilot trials 
concentrated on treatment by adsorption, primarily with AA 
and granular ferric medias (Simms et al. 2000). The 
APYRON AA is an aluminum-based granular adsorption 
media designed to selectively remove both arsenic (V) and 